MODEL 400 & 00T SEWING SYSTEMS OPERATOR'S MANUAL

7.0  DRAWINGS AND PARTS LISTS

PARA # | PART # DESCRIPTION PAGE #
7.1 C4040 ASSY, DOLLY 4-WHEEL 19,20
7.1.1 16230 | ASSY,DOLLY 4-WHEEL HI-SP 21
7.2 B4273 ~ ASSY, GEAR BOX 22
7.3 D4000 ASSY, PEDESTAL STAND 23-25
7.4 D4100 ASSY, OVERARM 26-28
7.4.1 16235 ASSY, OVERARM (HI-SP) 29.31
7.5 10540 | ASSY, FOLDER - SMALL BAG 32
7.6 10520 ASSY, FOLDER-WIDE TAPE 33
7.7 10521 ASSY, FOLDER - NARROW 34
7.8 A2850 | ASSY, AUTO TAPER-SM BAG 35-44
INFEED (3 of 3)
7.9 A2700 ASSY, AUTO TAPER (3 of 3) 45-54
7.10 A2730 ASSY, AUTO TAPER-LONG 55-64
(3 of 3)
7.11 D4380 | ASSY, HINGED INFEED-SIDE 65-70
(2 0of 2)
7.12 A2790 ASSY, INFEED-FOLD OVER 71-76
(2 0f2)
7.13 A2890 ASSY, INFEED-FOLD OVER 77-85
(3 0f 3)
7.14 A5325 CODER-PLAIN SEWING 86-89
7.15 16040 | THREAD BREAK DETECTOR 90
7.16 16050 TAPE BREAK DETECTOR 91
7.17 A1790 ASSY, PHOTOSWITCH 92,93
7.18 16100 ASSY, PHOTOACTUATOR 94-96
7.19 16250 | ASSY, PHOTOSWITCH (HI-SP) | 97,98
7.20 4265A ASSY, MICROSWITCH (100) 99
7.21 A1725 ASSY, CHAIN PUSHER 100, 101

*For information about sewing head drawings and parts lists, see model 100 and 101 or mode! 200 and
201 Operator’s Manual, section 8.
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SECTION A-A

71 SHEET 10F1 DRAWING NUMBER
ASSEMBLY, DOLLY 4-WHEEL C4040
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MODEL 400 & 400T SEWING SYSTEMS OPERATOR'’S MANUAL

7.1 4-WHEEL DOLLY ASSEMBLY

PARTS LIST
ITEM# | PART# ___DESCRIPTION QTY

12 WL14 | WASHER, LOCK 16
11

10 H142012 | SCREW, HEX HD %-20 UNC X ¥ 16
9 SC1420112 | SCREW, SOC. CAP %-20 UNCX 1 % 2
8 P2095 | BALL, HANDLE — ADD LOCTITE 4
7 P4038 | CASTER, SWIVEL AND LOCKING 2
6 A4029 | ASSY,NUT - JACK 2
5 A4028 | ROD, JACK - THREADED 2
4 A4047 | BASE,JACK 2
3 A4011 | BAR, HANDLE 2
2 P4011 CASTER, RIGID 2
1 16205 | DOLLY, WELDMENT 1
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7.1.1 SHEET 10F! DRAWING NUMBER

ASSEMBLY, DOLLY 4-WHEEL (HI-SP)

16230

7.1.1 4-WHEEL DOLLY ASSEMBLY (HI-SP)

PARTS LIST
ITEM# | PART # DESCRIPTION QTY
11 WL34 | WASHER, LOCK % 4
10 NH3410 | NUT, HEX %-10 UNC 4
9 SC1420112 | SCREW, SOC. CAP %-20 UNC X 1 % 2
8 P2095 | BALL, HANDLE - ADD LOCTITE 4
7 66461 CASTER, SWIVEL AND LOCKING 2
6 Ad029 | ASSY,NUT - JACK 2
5 A4028 | ROD, JACK - THREADED 2
4 A4047 | BASE, JACK 2
3 Ad4124 | BAR, HANDLE 2
2 A6180 | CASTER, % THREADED STEM 2
1 16221 DOLLY, WELDMENT (HI-SP) 1

400/4067T — 3/1999

21



MODEL 460 & 400T SEWING SYSTEMS OPERATOR’S MANUAL
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T3107-3 . i HOUSING, GEARBOX
T3139-3 SHAET, WORM
T3147-2 WORM
T3146-2 GEAR, WORM
T3164 GASKET, SHAFT COVER
T3165 RING, SNAP -
T3192 KEY, WOODRUFF
V2542 SNAP RING
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LH SECT B-~B
(ROTATED 90')
@ SECT A-A @
7.2 SHEET10F1 DRAWING NUMBER
ASSEMBLY, GEAR BOX B4273
7.2 GEAR BOX ASSEMBLY PARTS LIST
ITEM# | PART# DESCRIPTION QTY
20 WL10 WASHER, LOCK #10 4
19 67308 LABEL, B4273 GREASE-FILL WARNING 1
18 NH1032 NUT, HEX #10-32 UNF 4
17 H103258 SCREW, HEX HD #10-32 UNF X 5/8 4
16 T3140-3 SLEEVE, WORM SHAFT 1
15 A3173 SEAL, OIL -~ DRIVE SHAFT 1
14 A3174 SHAFT, GEAR -~ DRIVE 1
13 B54014 SCREW, BND HD #5-40 UNC X % 10
12 P4233 SEAL,OIL -5/8ID X 1% OD 2
11 P4235 BEARING, BALL - 5/8 1D X 1 3/8 OD 2
10 P4236 BEARING, BALL-%IDX11/8 0D 2
1
1
1
1
1
4
2
2
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MODEL 400 & 400T SEWING SYSTEMS OPERATOR'S MANUAL

73 PEDESTAL STAND ASSEMBLY PARTS LIST

ITEM # | PART # DESCRIPTION QTY
43 16225 CLAMP, TAPPED (MOD) 1
42 16224 CLAMP, DRILLED (MOD) i
41 WL38 WASHER, LOCK i
40 WEF38 WASHER, FLAT 1
39 B4048 CAP, COLUMN LONG REF
38 B4003 CAP, COLUMN STANDARD REY
37 64099 WASHER, 3/8ID X2 0D X 1/8§ THK i
36 66210 WASHER, FLAT 5/16 WROUGHT) 4
35 AS5697 HALF LINK #40 CHAIN REF
34 SC3816112 | SCREW, SOC. CAP 3/8-16 UNC X 1% i
33 H3816112 | BOLT,HEX 3/8-16 UNCX 1% 1
32 SF142012 | SCREW, SOC. FLAT HD %-20 UNC X 2 4
31 F103238 | SCREW, FLAT HD #10-32 UNF X 38 LG 4
30 H3816412 | BOLT, HEX 3/8-16 UNC X 4 %4 1
29 PS142 PIN, SPRING % OD X2 1.G 1
28 PS316118 ; PIN,SPRING 3/160D X118 LG 1
27 A4034 WASHER, NUT 1
26 A4033 NUT 1
25 A4032 SCREW, PIN 2
24 P4058 COLLAR, SHAFT%ID X 1% OD 1
23 B2036-2 | HBANDLE, CLAMPING 1
22 PS14112 | PIN,SPRING 4 ODX1% LG 1
21 WS38 WASHER, SPRING 3/8 1
20 A4026 BUSHING, SPIDER SCREW 1
19 A4025 SCREW, SPIDER 2
18 P4024 BEARING, THRUST .752 ID X 1.240 OD 1
17 T3129 WASHER, THRUST .752 ID X 1.240 OD 2
16 A4022 CRANK 1
15 A4021 SPACER, IDLER SPROCKET 1
14 B2149 LINK, #40 CONNECTING 1
13 24019 .1 CHAIN, #40, % PITCH, SINGLE STRAND 2.4
12 A4018 ASSY, SPROCKET IDLER 1
11 Ad4016 PIVOT, IDLER SPROCKET 1
10 16233 SPROCKET, #40, % 1D, 14T 1
9 Ad4014 SPROCKET, #40, % 1D, 19T 1
8 A4013 CLAMP, TAPPED 2
7 A4012 CLAMP, DRILLED 2
6 B4004 PLUG, NUT 1
5 B4009 SHAFT 1
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MODEL 400 & 460T SEWING SYSTEMS OPERATOR’S MANUAL

ITEM# | PART # DESCRIPTION QTY
4 B4008 | SCREW 1
3 B4007 | KEY 1
2 B4006 | TUBE, ELEVATING 1
1 C4057 | SUB-ASSY, PEDESTAL STAND 1
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MODEL 400 & 400T SEWING SYSTEMS OPERATOR’S MANUAL

7.4 OVERARM ASSEMBLY PARTS LIST

ITEM# | PART # DESCRIPTION QTY
58 WS14 WASHER, SPRING ¥ 1
57 10757 LABEL, GUARD WARNINGS 1
56 SC142058 | SCREW, SOC. CAP %-20 UNC X 5/8 1
55 WL12 WASHER, LOCK % 3
54 WL10 WASHER, LOCK #10 4
53 WF12 WASHER, FLAT % 5
52 WF38 WASHER, FLAT 3/8 7
51 WL38 WASHER, 3/8 11
50 WIL14 WASHER, LOCK % 6
49 WF14 WASHER, FLAT Y REF
48 WF8 WASHER, FLAT #8 4
47 SS11420114 | SCREW, SOC. SET ¥%-20 UNC X % 2
46 H1213112L | BOLT, HEX HD %-13 X1 %L 1
45 Hi213112 | BOLT,HEX HD %-13UNCX 1% S
44 H38162 BOLT, HEX HD 3/8-16 UNC X 2 4
43 H3816134 | BOLT, HEX HD 3/8-16 UNC X 1% 4
42 H3816114 : BOLT, HEX HD 3/8-16 UNC X 1 % 3
41 H38161 BOLT, HEX HD 3/8-16 UNC X 1 2
40 H1420112 | BOLT, HEX HD %260 UNC X1 % 4
39 H142058 | BOLT, HEX HD %-20 UNC X 5/8 3
38 H142012  BOLT, HEX HD %-20 UNC X % 2
37 H103258 | SCREW, HEX HD #10-32 UNF X 5/8 1
36 H103212 | SCREW, HEX HD #10-32 UNF X ¥ 4
35 SF381634 | SCREW, SOC. FLAT 3/8-16 UNC X % 4
34 F103258 | SCREW, SOC. FLAT #10-32 UNF X 5/8 10
33 SC142034 | SCREW, SOC. CAP %-20 UNC X % 2
32 NJ3816 NUT, JAM 3/8-16 UNC-2B 2
31 NH3816 | NUT, HEX 3/8-16 UNC-2B 2
30 NH1420 | NUT, HEX %-20 UNC-2B 4
29 SB103238 | SCREW, SOC. BTTN #16-32 UNF X 3/8 2
28 16200 COVER, REAR OVERARM 1
27 B2090 . | CONE, THREAD HOLDER 2
26 A4130 | WASHER, FIBER 2
25 C4129 PLATE, SEWING MOUNTING 1
24 4190 WELDMENT, PULLEY GUARD 1
23 A4123 PIN, LATCH 1
22 B4122 CHANNEL, CONE HOLDER 1
21 Ad4121 BAR, FRONT THREAD STAND 1
20 A4120 BAR, REAR THREAD STAND i
19 A4119-24 | ROD, REAR THREAD STAND 1
18 A4119-10 | ROD, FRONT THREAD STAND 1
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MODEL 400 & 400T SEWING SYSTEMS OPERATOR’S MANUAL

ITEM# | PART# DESCRIPTION QTY
17 A4118 BLOCK, ROD 2
16 A4117 PIN, HINGE 2
15 P4116 PULLEY, MOTOR (2.5” -4”) X 5/8 ID REF
14 Ad114 PLATE, MOTOR 1
13 A4113 HANDLE 2
12 A4112 CLAMP, MOTOR ADJUSTABLE LOCK 1
11 A4111 SCREW, CLAMP 1
10 A4109 EYELET 4
9 P4110-320 | BELT, DRIVE REF
8 P4116 BELT, DRIVE REF
7 A4172 BRACKET, EMERGENCY SWITCH REX
6 B4106 COVER, OVERARM CHANNEL 1
S C4105 CHANNEL, OYERARM 1
4 C4104 BRACKET, HINGE 1
3 A4103 PLUG, BEVELED 2
2 A4102 BAR, SLIDE 1
1 D4000 ASSY, PEDESTAL STAND REF
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MODEL 400 & 400T SEWING SYSTEMS OPERATOR’S MANUAL

7.4.1 OVERARM ASSEMBLY (HI-SP) PARTS LIST

ITEM# | PART # DESCRIPTION QTY
62 H3816134 | BOLT, HEX HD 3/8-16 UNC X1 % 4
61 H3816112 | BOLT, HEX HD 3/8-16 X UNC 1 % 4
60 16223 COLLAR, LOCKING MOUNTING PLATE 2
59 66210 WASHER, FLAT 5/16 (WROUGHT) 8
58 WS14 WASHER, SPRING % 1
57 10757 LABEL, GUARD WARNINGS 1
56 SC142058 | SCREW, SOC. CAP %-20 UNC X 5/8 1
55 WL12 WASHER, LOCK % 3
54 WL10 WASHER, LOCK #10 4
53 WF12 WASHER, FLAT % 5
52 WF38 WASHER, FLAT 3/8 7
51 WL38 WASHER, 3/8 11
50 WL14 WASHER, LOCK % 6
49 WF14 WASHER, FLAT Y% REF
48 WE8 WASHER, FLAT #8 4
47 SS511420114 | SCREW, SOC. SET %-20 UNC X Y 2
46 H1213112L | BOLT, HEX HD %-13 X1 % L 1
45 H1213112 | BOLT,HEXHD ¥%-13UNC X 1 % 5
44 H38162 BOLT, HEX HD 3/8-16 UNC X 2 4
43 H3816134 | BOLT, HEX HD 3/8-16 UNC X 1 % 4
42 H3816114 | BOLT, HEX HD 3/8-16 UNC X 1 % 3
41 H38161 BOLT, HEX HD 3/8-16 UNC X 1 2
40 H1420112 | BOLT, HEX HD %20 UNC X1 ¥ 4
39 H142058 | BOLT, HEX HD %-20 UNC X 5/8 3
38 H142012 | BOLT,HEX HD %-20 UNCX ¥ 2
37 H103258 | SCREW, HEX HD #10-32 UNF X 5/8 1
36 H103212 | SCREW, HEX HD #10-32 UNF X ¥ 4
35 SF381634 | SCREW, SOC. FLAT 3/8-16 UNC X % 4
34 F163258 | SCREW, SOC. FLAT #10-32 UNF X 5/8 10
33 8C142034 | SCREW, SOC. CAP ¥%-20 UNC X % 2
32 NJ3816 NUT, JAM 3/8-16 UNC-2B 2
31 NH3816 | NUT, HEX 3/8-16 UNC-2B 2
30 NH1420 NUT, HEX %-20 UNC-2B 4
29 SB103238 | SCREW, SOC. BTTN #10-32 UNF X 3/8 2
28 16200 COVER, REAR OVERARM 1
27 B2090 CONE, THREAD HOLDER 2
26 A4130 WASHER, FIBER 2
25 16220 PLATE, SEWING MOUNTING (HI-SP) 1
24 C4190 WELDMENT, PULLEY GUARD 1
23 A4123 PIN, LATCH 1
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MODEL 400 & 400T SEWING SYSTEMS OPERATOR’S MANUAL

ITEM# | PART # DESCRIPTION QTY
22 B4122 CHANNEL, CONE HOLDER 1
21 A4121 BAR, FRONT THREAD STAND 1
20 A4120 BAR, REAR THREAD STAND 1
19 A4119-24 | ROD, REAR THREAD STAND 1
18 A4119-10 | ROD, FRONT THREAD STAND 1
17 A4118 BLOCK, ROD 2
16 A4117 PIN, HINGE 2
15 P4116 PULLEY, MOTOR (2.5 -4") X 5/8 ID REF
14 A4114 PLATE, MOTOR 1
13 A4113 HANDLE 2
12 A4112 CLAMP, MOTOR ADJUSTABLE LOCK 1
11 A4111 SCREW, CLAMP 1
10 A4109 EYELET 4
9 P4110-320 { BELT, DRIVE REF
8 P4110 BELT, DRIVE REF
7 A4172 BRACKET, EMERGENCY SWITCH REF
6 B4106 COVER, OVERARM CHANNEL 1
5 C4105 CHANNEL, OVERARM 1
4 16216 BRACKET, HINGE (HI-SP) 1
3 A4103 PLUG, BEVELED 2
2 A4102 BAR, SLIDE 1
1 B4048 CAP, LONG COLUMN REF
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ASSEMBLY, FOLDER-SMALL BAGS

DRAWING NUMBER
10540

7.5 FOLDER ASSEMBLY - SMALL BAGS

PARTS LIST
ITEM # PART # DESCRIPTION QTY

19 WFB WASHER, FLAT # 8 10
18

17 55103238 SCREW, SOC. SET #10-32 UNF X 3/8 2
16 B103214 SCREW, BND HD #10-32 UNF X 1/4 10
15

14 P4326 RING, SNAP ~ % 2
13

12 10542 LINER, SM BAG 1
11 CA1105 SPACER 2
19 11214 . | STUD, FEED DOG 1
9 10478 | SPINE, FOLDER 1
8 10541 TAB, LH-SM BAG 1
7 10514 GUIDE, TAPE 1
6 10513 ROD, GUIDE 1
S 10523 EB, ROLLER -~ WIDE 1
4 10544 WELDMENT, TAB & LINER 1
3 10546 BLADE, FOLDER - RH 1
2 10545 BLADE, FOLDER - LH 1
1 10548 TAB, FOLDER ~ RH 1
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7.6 SHEETI1OF1

ASSEMBLY, FOLER-WIDE TAPE

DRAWING NUMBER
10520

7.6  FOLDER - WIDE TAPE ASSEMBLY

PARTS LIST
ITEM # PART # DESCRIPTION QTY

19 WE8 WASHER, FLAT # 8 10
18

17 5816323 SCREW, SOC. SET #10-32 X 3/8 2
16 103214 SCREW, BDG HD #10-32 X 1/4 | 10
15

14 P4326 RING, SNAP - Y% 2
13

12

11 CA1105 ROLLER 2
10 11214 . | STUD, FEED DOG 1
9 B10478 SPINE, FOLDER 1
8

7 Al0514 GUIDE, TAPE 2
6 A10513 ROD, GUIDE 1
5

4 B10511 SUB-ASSY, TAB & LINER | 1
3 Al16510 BLADE, FOLDER - RH 1
2 A10509 BLADE, FOLDER - LH 1
1 A10508 TAB, FOLDER - RH | 1
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7.7 SHEETI1O0F1 DRAWING NUMBER

ASSEMBLY, FOLDER-NARROW

10521

7.7 FOLDER - NARROW TAPE ASSEMBLY
PARTS LIST
TAPE # PART # DESCRIPTION QTY
19 WF8 WASHER, FLAT #8 10
18
17 §5103238 | SCREW, SOC. SET #10-32 UNF X 3/8 2
16 B103214 | SCREW, BND HD #10-32 UNF X 1/4 10
15
14 P4326 | RING, SNAP - ¥ 2
13
12 10507 | TAB, FOLDER ~ LH 1
11 10523 EB ROLLER - WIDE 1
10 CA1105 | SPACER 2
9 11214 STUD 1
8 10514 .- | GUIDE, TAPE 2
7 10513 ROD, GUIDE 1
6 10512 SUBASSY, TAB & LINER - NARROW REF
5 20525 STAMPING WIDE LINER 1
4 10510 BLADE, FOLDER - RH 1
3 10509 BLADE, FOLER - LH 1
2 10508 TAB, FOLDER ~ RH 1
1 10478 SPLINE, FOLDER 1
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MODEL 400 & 400T SEWING SYSTEMS OPERATOR’S MANUAL

7.8 AUTO TAPER ASSEMBLY (SM BAG INFEED)
PARTS LIST 1 OF 3

ITEM# | PARTH# DESCRIPTION oTY
93 A2777 GUARD, SMALL (BELGIUM) 1
92 A2776 GUARD, LARGE (BELGIUM) 1
91 A2861 SPACER, PULLEY 4
90 67309 GREASE, GEAR LUBRICANT 1
89 H1032112 { BOLT, HEX #10-32 X1 % 2
88 A2737 GUIDE, TAPE 1
87 10757 LABEL, WARNING GUARDS 1
86 SB103238 | SCREW, SOC. BUTTON #10-32 X 3/8 6
85 §5103258CP | SCREW, SOC. SET #10-32 X 5/§ CN PT 4
84 551032516 | SCREW, SOC. SET #10-32 X 5/16 2
83 A2869 GUARD, LEFT KNIFE (SM BAG) REF
82 H142012 | BOLT,HEX ¥%-20 X % 4
81 SB142038 | SCREW, SOC. BTTN %-20 X 3/8 4
80 A2872 SPACER, GUARD 4
79
78 A2868 ASSY, IDLER PLY W/BRG (SM BAG INF) 4
77 A2620 CHANNEL, FRONT & REAR REF
76 A2618 PIVOT, FRONT UPPER REF
75 A2851 GUARD, LEFT UNDER (SM BAG INF) 1
74 A2707 GUARD, TAPER RIGHT 1
73 A2852 GUARD, RIGHT UNDER (SM BAG INF) 1
72 A2706 GUARD, TAPER RIGHT 1
71 C2640 GUARD, DRIVE BELT 1
70 B4273 ASSY, GEAR BOX 2
69 A2611 SPACER, STEP 2
68 A4298 ASSY, IDLER GEAR REF
67 P4297 BEARING, BALL (IDLER GEAR) 2
66 T3145-1 GEAR, IDLER 2
65 H3816114 | BOLT, HEX 3/8-16 X 1 % 7
64 A3934 WASHER, IDLER 10
63 A2643 . | ASSY,IDLER PULLEY 1.92 OD X .88 ID 1
62 A2642 | LEVER, IDLER 1
61 NH3816 | NUT, HEX 3/8-16 )
60 WS38 WASHER, SPRING 3/8 5
59 WF38 WASHER, FLAT 3/8 1
58 H38162 BOLT, HEX 3/8-16 X 2 1
57 A2641 SPACER, IDLER 1
56 A2772 KEY 1
35 A2629 SEAT, SPRING 1
54 A2630 SPRING, KNIFE 1
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MODEL 400 & 400T SEWING SYSTEMS OPERATOR’S MANUAL

ITEM# | PART# DESCRIPTION QTY
53 A2874 | HUB, LEFT FEED (SM BAG INF) 1
52 A210 SHAFT, LEFT KNIFE 1
51
50 SB103212 | SCREW, SOC. BTTN #10-32 X % 6
49 A2609 | SHAFT, RIGHT KNIFE 1
48 $S142012 | SCREW, SOC, SET #1/4-20 X % 3
47 $C103278 | SCREW, SOC. CAP #10-32X 7/8 1
46 A2626 | KNIFE 2
45 A2873 | HUB, RIGHT FEED (SM BAG INF) 1
44 A2603 | ASSY, KNIFE DRIVE TUBE W/BRG 2
43 H103238 | SCREW, HEX #10-32 X 3/8 6
42 A2729 | SPACER, DRIVE TUBE 2
41 B2664 | ASSY, DRIVE TUBES RETAINER PLATE 1
40 H14321 SCREW, HEX #10-32X 1 1
39 A4353 | ASSY, UPPER TUBE W/BRG 1
38 A4288 | SHAFT, UPPER DRIVE 1
37 V2542 RING, SNAP 4
36 T3155 | GEAR, DRIVEN 4
35 A4212 | SPACER, GEAR 2
34 C2605 | HOUSING, DRIVE 2
33 A2604 | ASSY, DRIVE SHAFT TUBE W/BRG 1
32 SF103212 | SCREW, SOC. FLAT #10-32 X % 2
31 A2612 | COLLAR, GUARD 1
30 A2862 | SHAFT, DRIVE BELT (SM BAG INF) 1
29 2863 SHAFT, DRIVE LOWER (SM BAG INF) 1
28 T3192 KEY, WOODRUFF 6
27 T3167 | RING, SNAP 4
26 A2859 | PULLEY, DRIVE 2.75 OD X .75 ID 2
25 A4213 SPACER, PULLEY 2
24 P4024 BEARING, THRUST 4
23 T3129 | WASHER, THRUST 14
22 A2728 | SEAL, THRUST BEARING 1
21 A2615 | ASSY, LOWER REAR PIVOT 1
20 A2673 | ASSY, LOWER PIVOT W/BRG REF
19 Ad4269 | JOINT, DOUBLE UNIVERSAL 1
18 NJ1420 | NUT, JAM %-20 3
17 SF142012 | SCREW, SOC. FLAT %-20 X % 3
16 A4294 | LEVER, SPRING 1
15 A2670 | SPRING, EXTENSION 1
14 A2655 BRACKET, SPRING (HOOK) 1
13 NH1032 | NUT, HEX #10-32 5
12 WIT10 | WSHER, INTERNAL TOOTH #10 8
11 A2722 PIVOT, HEX 2
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MODEL 400 & 400T SEWING SYSTEMS OPERATOR’S MANUAL

ITEM# | PART# DESCRIPTION QTY
10 A2614 PIVOT, UPPER REAR 1
9 SF142058 | SCREW, SOC. FLAT %-20 X 5/8 1
8 WS14 WASHER, SPRING Y% 13
7 SB142058 | SCREW, SOC. BUTTON Y20 X 5/8 2
6 A2723 ASSY, PIVOT ROD 2
5 A4382 ASSY, SWING CHANNEL 4
4 A4258 BUSHING, SB WING CHANNEL 4
3 A4378 CHANNEL, SWING 1
2 A2865 BELT, VARIABLE SPEED (SM BAG INF) 2
1 C2601 BRACKET, MOUNTING 1
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MODEL 400 & 400T SEWING SYSTEMS OPERATOR’S MANUAL

7.8 AUTO TAPER ASSEMBLY (SM BAG INFEED)

PARTSLIST2 OF 3

ITEM # PART # DESCRIPTION oTY
55 A2778 GUARD, KNIFE INFEED 1
54 SB103238 | SCREW, SOC. BTTN #10-32 X 3/8 2
33 85404 TAPE UHMW 1” WIDE X .010 “ THK 1.5
52 SC163258 | SCREW, SOC. CAP #10-32 X 5/8 1
51 A2860 GUIDE, BELT 2
50 A2875 SPRING, COMPRESSION 1
49 H38161 BOLT, HEX HD 3/8-16 X 1 REF
48 WIES§ WASHER, FLAT #8 2
47 A2870 SPRING, EXTENSION 1
46 Ad4294 LEVER, SPRING 1
45 NJ1420 NUT, JAM %-20 2
44 SF142012 | SCREW, SOC. FLAT ¥%-20X % 2
43 NH1032 NUT, HEX #10-32 1
42 H10321 BOLT, HEX HD #10-32 X 1 1
41 A2622 PIVOT, LOWER - FRONT 1
40 A2621 PIN, PIVOT - FRONT 1
39 A2620 CHANNEL, FRONT 2
38 18137 PIN, COTTER - HAIR PIN 8
37 SC142058 | SCREW, SOC. CAP ¥-20 X 5/8 2
36 A2618 PIVOT, UPPER ~ FRONT 1
35 A2633 COVER, DRIVE REF
34 NH1032 NUT, HEX #10-32 REF
33 WL10 WASHER, LOCK #10 REF
32 H103212 BOLT, HEX HD #10-32 X ¥ REF
31 B4273 ASSY, GEAR BOX REF
30 A4222 GEAR, DRIVE 2
29 SB142038 | SCREW, SOC. BTN %-20 X 3/8 4
28 NH3816 NUT, HEX 3/8-16 1
27 WL38 WASHER, LOCK 3/8 1
26 WF38 WASHER, FLAT 3/8 1
25 WS38 WASHER, SPRING 3/8 2
24 H38162 ° | BOLT,HEX HD 3/8-16 X 2 2
23 A4826 WELDMENT, TAPE REEL SUPPORT 1
22 WS14 WASHER, SPRING Y% 8
21 8C142078 | SCREW, SOC. CAP %20 X 7/8 4
20 SK142058 | SCREW, SOC. FLAT %-20 X 5/8 4
19 A2602 BRACE 2
18 SC103278 | SCREW, SOC. CAP #10-32 X 7/8 1
17 PD316212 | PIN, DOWEL 3/16 X 2 % 1
16 11828 O-RING 2
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MODEL 400 & 400T SEWING SYSTEMS OPERATOR’S MANUAL

ITEM # PART # DESCRIPTION QTY
15 A2774 SPRING, BLOCK 2
14 A2759 BLOCK 1
13 C2601 BRACKET, MOUNTING REF
12 WS10 WASHER, FLAT #10 8
11 H103238 BOLT, HEX HD #10-32 X 3/8 6
10 A2768 WELDMENT, CHUTE 1
9 2760 BRACKET 1
8 SB83238 SCREW, SOC. BTN #8-32 X 3/8 8
7 A2756 COLLAR, GUARD -~ RIGHT 1
6 A2757 GUARD, KINFE - RIGHT 1
5 A2626 KNIFE REF
4 A2762 COLLAR, GUARD —- LEFT 1
3 A2869 GUARD, KNIFE — LEFT (INSIDE) 1
2 A2765 GUARD, KNIFE - LEFT 1
1 A2603 ASSY, KNIFE DRIVE TUBE W/BEARING REF
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MODEL 400 & 400T SEWING SYSTEMS OPERATOR’S MANUAL

7.8 AUTO TAPER ASSEMBLY (SM BAG INFEED)

PARTS LIST3 OF 3

ITEM# | PART# DESCRIPTION QTY
50 A2870 GUARD, RIGHT BELT 1
49 A2871 GUARD, LEFT BELT 1
48 C2605 HOUSING, DRIVE REF
47 S5103258 | SCREW, SOC. SET #10-32 X 5/8 2
46 SF38161 | SCREW, SOC.FLAT 3/8-16 X 1 1
45 C2640 GUARD, DRIVE BELT REF
44 WEF516 WASHER, FLAT 5/16 4
43 H5161812 | BOLT, HEX 5/16-18§ X ¥2 4
42 P2653 BELT, V (3L280) 1
41 A4338 ASSY, ADJUSTABLE PULLEY (58-70 FPM) | REF
40 A4335 ASSY, ADJUSTABLE PULLEY (35-57 FPM) 1
39 P4206 PULLEY, 2.4 OD X % B (58-70 FPM) REF
38 P2654 PULLEY, 3.17 OD X ¥: B (35-47 FPM) 1
37 P4229-120 | BELT, DRIVE 3L120 (48-70 FPM) REF
36 P4229-130 : BELT, DRIVE 3L130 (35-47 FPM) 1
35 P2645 PULLEY, 1.92 OD X ¥ BORE 2
34 B103238 | SCREW, BND HD #10-32 X 3/8 10
33 WE34 WASHER, FLAT % 4
32 NH3416 | NUT, HEX %-16 4
31 H38161 BOLT,HEX 3/8-16 X 1 6
30 A4814 ROD, FOLDER MOUNT 2
29 WS38 WASHER, SPRING 3/8 8
28 A2741 WAX, TAPE LUBRICATOR 1
27 A2740 WELDMENT, TAPE LUB SLIDE 1
26 A2737 GUIDE, TAPE REF
25 A2633 COVER, DRIVE 2
24 WEF10 WASHER, FLAT #1{ 6
23 B103214 | SCREW, BND HD #10-32 X % 6
22
21 A2727 | COVER, BEARING 2
20 NH51618 | NUT, HEX 5/16-18 1
19 SC51618112 | SCREW, SOC. CAP 5/16-18 X 1% i
18 SC142078 | SCREW, SOC. CAP %-20 X 7/8 2
17 NH3816 | NUT, HEX 3/8-16 5
16 WL38 WASHER, LOCK 3/8 3
15 WF38 WASHER, FLAT 3/8 3
14
13 H3816134 | BOLT, HEX 3/8-16 X 1 % 3
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MODEL 400 & 400T SEWING SYSTEMS OPERATOR'S MANUAL

ITEM# | PART# DESCRIPTION QTY
12 A2649 BLOCK, JACK 1
11 A2648 KEY, 1/8” SQ 1
10 A2647 PLATE, SHM 1
9 C4104 BRACKET, HINGE REF
8 C2601 BRACKET, MOUNTING REF
7 A4833 ROD, REEL CLAMP 4
6 A4831 KNOB, HAND 1
3 Ad4828 CLAMP, FRONT REEL TAPE 1
4 SC51618114 | SCREW, SOC, CAP 5/16-18X1 % 1
3 581032516 | SCREW, SOC. SET 10-32 X 5/16 4
2 A482% CLAMP, BACK REEL TAPE 1
1 Ad4826 WELDMENT, TAPE REEL SUPPORT REF
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MODEL 400 & 4007 SEWING SYSTEMS OPERATOR'S MANUAL

7.9 AUTO TAPER ASSEMBLY

PARTS LIST 1 OF 3

ITEM# | PART# DESCRIPTION QTY
92 A2777 GUARD, SMALL (BELGIUM) 1
91 A2776 GUARD, LARGE (BELGIUM) 1
90 67309 GREASE, GEAR LUBRICANT 1
89 H1032112 | SCREW, HEX #10-32 X 1% 2
88 A2737 GUIDE, TAPE 1
87 106757 LABEL, WARNING ~ GUARDS 1
86 SB103238 | SCREW, SOC. BTTN #10-32 X 3/8 6
85 S8103258CP | SCREW, SOC, SET #10-32 X 5/8 CP 4
84 S581032516 | SCREW, SOC. SET #10-32 X 5/16 2
83 A2765 GUARD, KNIFE LEFT REF
82 H142058 | SCREW, HEX %-20 X 5/8 4
81 SB142038 | SCREW, SOC. BTTN %-20 X 3/8 4
80 A2624 SPACER, HEX 4
79 H3816134 | BOLT, HEX 3/8-16 X 1% 4
78 A2702 ASSY, IDLER PULLEY W/BRG 4
77 A2620 CHANNEL, FRONT & REAR REF
76 A2618 PIVOT, UPPER - FRONT REF
75 A2705 GUARD, UNDER - LEFT 1
74 A2707 GUARD, LEFT - TAPER 1
73 A2704 GUARD, UNDER - RIGHT 1
72 A2706 GUARD, RIGHT ~ TAPER 1
71 C2640 GUARD, BELT - DRIVE 1
70 B4273 ASSEMBLY, GEARBOX 2
69 A2611 SPACER, STEP 6
68 A4298 ASSY, GEAR - IDLER 2
67 P4297 BEARING, BALL (IDLER GEAR) 1
66 T3145-1 GEAR, IDLER 2
65 H3816114 | BOLT,HEX 3/8-16 X1 % 3
64 A3934 WASHER, IDLER 10
63 A2643 ASSY, PULLEY-IDLER 1.92 OD X .88 BORE 1
62 A2642 LEVER, IDLER |
61 NH3816 | NUT, HEX 3/8-16 5
60 WS38 WASHER, SPRING 3/8 5
59 WE38 WASHER, FLAT 3/8 1
S8 H38162 BOLT,HEX 3/8-16 X 2 1
57 A2641 SPACER, IDLER 1
56 A2772 KEY 1
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MODEL 400 & 400T SEWING SYSTEMS OPERATOR’S MANUAL

ITEM# | PART# DESCRIPTION QTY
55 A2629 SEAT, SPRING 1
54 A2630 SPRING, KNIFE 1
53 A2764 HUB, FEED — LEFT 1
52 A2610 SHAFT, KNIFE - LEFT 1
51 A2761 HUB, KNIFE — LEFT 1
50 SC103278 | SCREW, SOC. CAP #10-32 X 7/8 7
48 A2609 SHAFT, KNIFE —~ RIGHT 1
48 55142012 | SCREW, SOC.SET %-20 X % 1
47 A2755 HUB, KNIFE -~ RIGHT 1
46 A2626 KNIFE 2
45 A 2758 HUB, FEED - RIGHT 1
44 A2603 ASSY, KNIFE DRIVE TUBE W/BRG 2
43 H103238 : SCREW, HEX #10-32 X 3/8 6
42 A272% SPACER, DRIVE TUBE 2
41 B2664 ASSY, RETAINER PLATE —~ DRIVE TUBES 1
40 H10321 SCREW, HEX #10-32X 1 i
39 A4353 ASSY, TUBE W/BRG — UPPER 1
38 A4288 SHAFT, DRIVE - UPPER 1
37 V2542 RING, SNAP 4
36 T3155 GEAR, DRIVEN 4
35 A4212 SPACER, GEAR 2
34 C2605 HOUSING, DRIVE 2
33 A2604 ASSY, DRIVE SHAFT TUBE W/BRG 1
32 SF103212 | SCREW, SOC. FLAT #10-32 X ¥ 2
31 A2612 COLLAR, GUARD 1
30 A4285 SHAFT, DRIVE LOWER 1
29 A4291 SHAFT, DRIVE LOWER 1
28 T3192 KEY, WOODRUFF 6
27 T3167 RING, SNAP 6
26 A2703 PULLEY, DRIVE 2.88 OD X .75 BORE 2
25 A4213 SPACER, PULLEY 2
24 P4024 BEARING, THRUST 4
23 T3129 WASHER, THRUST 14
22 A2728 SEAL, THRUST BEARING 1
21 A2615 | ASSY, THRUST BEARING 1
20 A2673 | ASSY, PIVOT W/BRG ~ LOWER 1
18 A4269 JOINT, UNIVERSAL - DOUBLE 1
18 NJ1420 NUT, HEX JAM %-20 3
17 SF142012 | SCREW, SOC, FLAT %-20 X % 3
16 A4294 LEVER, SPRING 1
15 A2670 SPRING, EXTENSION 1
14 A2655 BRACKET, SPRING (HOOK) 1
13 NH1032 | NUT, HEX #10-32 5
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MODEL 400 & 400T SEWING SYSTEMS OPERATOR'S MANUAL

ITEM# | PART# DESCRIPTION QTY
12 WIT10 WASHER, INTERNAL TOOTH #10 2
11 A2722 PIVOT, HEX 2
10 A2614 PIVOT, UPPER REAR 1
9 SB142058 | SCREW, SOC. BTTN %-20 X 5/8 2
8 WS14 WASHER, SPRING % 3
7 SB142058 | SCREW, SOC. BTTN %-20 X 5/8 2
6 A2723 ASSY, ROD - PIVOT 2
5 A4382 ASSY, SWING CHANNEL REF
4 A4258 BUSHING, SWING CHANNEL 4
3 A4378 CHANNEL, SWING 1
2 A2701 BELT, VARIABLE SPEED 2
1 C2601 BRACKET, MOUNTING i
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MODEL 400 & 400T SEWING SYSTEMS OPERATOR’S MANUAL

7.9 AUTO TAPER ASSEMBLY
PARTS LIST 2 OF 3

ITEM # PART # DESCRIPTION QTY
53 2778 GUARD, KNIFE INFEED 1
52 SB103238 | SCREW, SOC. BTTN #10-32 X 3/8 2
51 $5142038 | SCREW, SOC. %-20 X 3/8 4
50 SC103258 | SCREW, SOC. CAP #10-32 X 5/8 1
49 H38161 BOLT, HEX 3/8-16 X 1 REF
48 85405 TAPE, UHMW 1” WIDE 3
47 2570 SPRING, EXTENSION 1
46 A4294 LEVER, SPRING 1
45 NJ1420 NUT, HEX JAM ¥-20 2
44 SF142012 | SCREW, SOC. FLAT %-20 X % 2
43 NH1032 | NUT, HEX #10-32 1
42 H10321 SCREW, HEX #10-32 X 1 1
41 A2622 PIVOT, LOWER — FRONT 1
40 A2621 PIN, PIVOT — FRONT 4
39 A2520 CHANNEL, FRONT 2
38 18137 PIN, COTTER — HAIR 8
37 SC142058 | SCRW, SOC. CAP %-20 X 5/8 2
36 A2518 PIVOT, UPPER -~ FRONT 1
35 A2533 COVER, DRIVE REF
34 NH1032 | NUT, HEX #10-32 REF
33 WL10 WASHER, LOCK #10 REF
32 H103212 | SCREW, HEX #10-32X ¥ REF
31 B4273 ASSY, GEARBOX REF
30 A4222 GEAR, DRIVE 2
29 SB142038 | SCREW, SOC. BTN %-20 X 3/8 4
28 NH3816 | NUT, HEX 3/8-16 1
27 WL38 WASHER, LOCK 3/8 1
26 WF38 WASHER, FLAT 3/8 1
25 WS38 WASHER, SPRING 3/8 2
24 H3862 BOLT, HEX 3/8-16 X 2 2
23 A4826 - | WELDMENT 1
22 WS14 WASHER, SPRING 3/8 i
21 SC142078 | SCREW, SOC. CAP %20 X 7/8 4
20 SF142058 | SCREW, SOC. FLAT %-20 X 5/8 4
19 A2602 BRACE 2
18 SC103278 | SCREW, SOC. CAP #10-32 X 7/8 1
17 PD3162 PIN, DOWEL 3/16 X 2 1
16 SS828 0-RING 2
15 A2774 SPRING, BLOCK 2
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MODEL 400 & 400T SEWING SYSTEMS OPERATOR’S MANUAL

ITEM # PART # DESCRIPTION QTY
14 A2758 BLOCK 1
13 C2601 BRACKET, MOUNTING REF
12 WS10 WASHER, SPRING #10 4
11 H103238 SCREW, HEX #10-32 X 3/8 2
10 A2768 WELDMENT, CHUTE 1
9 A2780 BRACKET 1
8 SB83238 SCREW, SOC. BTTN 8-32 X 3/8 8
7 A2758 COLLAR, GUARD - RIGHT 1
6 A2757 GUARD, KNIFE - RIGHT 1
3 A2626 KNIFE REF
4 A2762 COLLAR, GUARD —-LEFT 1
3 A2763 GUARD, KNIFE - LEFT (INSIDE) 1
2 A2765 GUARD, KNIFE - LEFT 1
1 A2603 ASSY, KNIFE DRIVE TUBE W/BRG REF
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MODEL 400 & 400T SEWING SYSTEMS OPERATOR'S MANUAL

7.9 AUTO TAPER ASSEMBLY

PARTS LIST3OF3

ITEM# | PART# DESCRIPTION QTY
48 C2605 HOUSING, DRIVE REF
47 S¥103258 | SCREW, SOC. FLAT 10-32 X 58 2
46 SF38161 | SCREW, SOC.FLAT 3/8-16 X1 1
45 C2640 GUARD, BELT - DRIVE REF
44 WF516 WASHER, FLAT 5/16 4
43 H5161812 | BOLT,HEX 5/16-18X % 4
42 P2653 BELT, V (3L.280) 1
41 A4338 ASSY, ADJUST PULLEY (58-70 FPM) REF
40 A4335 ASSY, ADJUST PULLEY (35-57 FPM) 1
39 P4206 PULLEY, 2.4 OD X ! B (48-70 FPM) REF
38 P2654 PULLEY, 3.17 OD X ¥ B (35-47 FPM) 1
37 P4229-120 | BELT, DRIVE 3L120 (48-70 FPM) REF
36 P4229-130 | BELT, DRIVE 3L130 (35-47 ¥PM) 1
35 P2645 PULLEY, 1-92 OD X ¥ BORE 2
34 5103238 | SCREW, SOC. BTTN 10-32 X 3/8 10
33 WE34 WASHER, FLAT % 4
32 NH3416 | NUT, HEX %-16 4
31 H38161 BOLT, HEX 3/8-16 X 1 6
30 A4814 ROD, MOUNT - FOLDER 2
29 WF38 WASHER, SPRING 3/8 8
28 A2741 WAX, TAPE LUBRICATOR 1
27 A2740 WELDMENT, SLIDE — TAPE LUB 1
26 A2737 GUIDE, TAPE REF
25 A2633 COVER, DRIVE 2
24 WF10 WASHER, FLAT #10 6
23 SB103214 | SCREW, SOC, BTTN 10-32 X ' 6
22 B2695 GUARD, BELT - FRONT 2
21 A2727 COVER, BEARING 2
20 NH51618 | NUT, HEX 5/16-18 1
19 SC51618112 | SCREW, SOC. CAP 5/16-18X 1% 1
18 SC142078 - | SCREW, SOC. CAP %-20X7/8 2
17 NH3816 | NUT, HEX 3/8-16 5
16 WL38 WASHER, LOCK 3
15 WE38 WASHER, FLAT 3/8 6
14
13 H3816134 | BOLT, HEX 3/8-16 X 1 % 3
12 A2649 BLOCK, JACK 1
11 A2648 KEY, 1/8 §Q 1
10 A2647 PLATE, SHIM 1
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MODEL 400 & 400T SEWING SYSTEMS OPERATOR’S MANUAL

ITEM# | PARTH# DESCRIPTION QTY
9 C4104 BRACKET, HINGE REF
8 2601 BRACKET, MOUNTING REF
7 A4833 ROD, CLAM?P - REEL 4
0 A4831 KNOB, HAND 1
5 A4828 CLAMP, FRONT REEL TAPE 1
4 SC51618114 | SCREW, SOC. CAP 5/16-18 X 1 ¥ 1
3 581032516 | SCREW, SOC. SET 10-32 X 5/16 4
2 A4829 CLAMP, BACK REEL TAPE 1
1 A4826 WELDMENT, TAPE REEL SUPPORT RE
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7.10 AUTO TAPER ASSEMBLY (LONG)

MODEL 400 & 4007 SEWING SYSTEMS OPERATOR'S MANUAL

PARTS LIST 1 OF 3

ITEM# | PART# DESCRIPTION QTY
92 A2777 GUARD, SMALL (BELGIUM) 1
91 A2776 GUARD, LARGE (BELGIUM) 1
90 67309 GREASE, GEAR LUBRICANT 1
89 H1032112 | SCREW, HEX HD #10-32 X 1 % 2
88 A2737 GUIDE, TAPE REF
87 10757 LABEL, WARNING — GUARDS 1
86 SB103238 | SCREW, SOC. BTTN #10-32 X 3/8 6
85 SS103258CP | SCREW, SOC. SET #10-32 X 5/8 CP 4
84 SS51032516 | SCREW, SOC. SET #10-32 X 5/16 2
83 A2765 GUARD, KNIFE ~ LEFT REF
82 H142058 | BOLT, HEX HD %-20 X 5/8 6
81 5B142038 | SCREW, SOC. BTTN %-20 X 3/8 6
80 A2624 SPACER, HEX 6
79 H3816134 | BOLT,HEX HD 3/8-16 X 1 % 4
78 A2702 ASSY, IDLER PULLEY W/BEARINGS 4
77 A2620 CHANNEL, FRONT & REAR REF
76 A2618 PIVOT, UPPER - FRONT REF
75 A2733 GUARD, UNDER ~ LEFT (LONG) 1
74 A2731 GUARD, LEFT - TAPER (LONG) 1
73 A2734 GUARD, UNDER - RIGHT (LONG) 1
72 A2732 GUARD, RIGHT - TAPER (LONG) 1
71 C2640 GUARD, BELT - DRIVE 1
70 B4273 ASSY, GEARBOX 2
69 A2611 SPACER, STEP 6
68 A4298 ASSY, GEAR - IDLER REF
67 P4297 BEARING, BALL (IDLER GEAR) 2
66 T3145-1 GEAR, IDLER 2
65 H3816114 | BOLT, HEX HD 3/8-16 X 1 ¥ 3
64 A3934 WASHER, IDLER 10
63 A2643 ASSY, PULLEY - IDLER 1.92 OD X .88 BORE 1
62 A2642 | LEVER, IDLER 1
61 NH3816 NUT, HEX 3/8-16 5
60 WS38 WASHER, SPRING 3/8 5
59 WE38 WASHER, FLAT 3/8 1
58 H38162 BOLT, HEX HD 3/8-16 X 2 1
57 A2641 SPACER, IDLER 1
56 A2772 KEY 1
55 A2629 SEAT, SPRING 1
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MODEL 400 & 400T SEWING SYSTEMS OPERATOR'S MANUAL

ITEM# | PARTH# DESCRIPTION QTY
54 A2630 SPRING, KNIFE 1
53 A2764 HUB, FEED - LEFT 1
52 A2610 SHAFT, KNIFE ~ LEFT 1
S1 A2761 HUB, KNIFE - LEFT 1
S0 SCI103278 | SCREW, SOC. CAP #10-32 X 7/8 7
49 A2609 SHAFT, KNIFE - RIGHT 1
48 SS5142012 | SCREW, SOC, SET %-20 X 2 1
47 A2753 HUB, KNIYE - RIGHT 1
46 A2626 KNIFE 2
45 A2758 HUB, FEED - RIGHT 1
44 A2603 ASSY, KNIFE DRIVE TUBE W/BEARINGS 2
43 H103238 | BOLT, HEX HD #10-32 X 3/8 6
42 A2729 SPACER, DRIVE TUBE 2
41 B2664 ASSY, RETAINER PLATE - DRIVE TUBES 1
40 H10321 BOLT, HEX HD #10-32 X 1 1
39 A4353 ASSY, TUBE W/BEARINGS (UPPER) 1
38 A4288 SHAFT, DRIVE - UPPER 1
37 V2542 RING, SNAP 4
36 T3155 GEAR, DRIVEN 4
35 A4212 SPACER, GEAR 2
34 C2605 HOUSING, DRIVE 2
33 A2604 ASSY, DRIVE SHAFT TUBE W/BEARINGS 1
32 SF103212 | SCREW, SOC. FLAT #10-32 X ¥ 2
31 A2612 COLLAR, GUARD 1
30 A2746 SHAFT, DRIVE BELT (LONG) 1
29 A2747 SHAFT, DRIVER LOWER (LONG) 1
28 T3192 KEY, WOODRUFF 6
27 T3167 RING, SNAP 6
26 A2703 PULLEY, DRIVE 2.88 OD X .75 BORE 2
25 A4213 SPACER, PULLEY 4
24 P4024 BEARING, THRUST 4
23 13129 WASHER, THRUST 14
22 A2728 SEAL, THRUST BEARING 1
21 A2615 ASSY, LOWER REAR PIVOT 1
20 A2673 | ASSY, PIVOT W/BEARING (LOWER) 1
19 A4269 JOINT, UNIVERSAL - DOUBLE 1
18 NJ1426 NUT, JAM Y%-20 3
17 SF142012 | SCREW, SOC. FLAT %-20 X 2 3
16 A4294 LEVER, SPRING 1
15 A2676 SPRING, EXTENSION 1
14 A2655 BRACKET, SWING (HOOK) 1
13 NH1032 NUT, HEX #10-32 5
12 WIT10 WASHER, INTERNAL TOOTH #10 2
i1 A2722 PIVOT, HEX 2
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MODEL 400 & 400T SEWING SYSTEMS OPERATOR’S MANUAL

ITEM# | PART# DESCRIPTION QTyY
10 A2614 | PIVOT, UPPER REAR 1
9 SF142058 | SCREW, SOC. FLAT %20 X 5/8 1
8 WS14 | WASHER, SPRING Y 17
7 SB142058 | SCREW, SOC. BTTN %-20 X 5/8 2
6 A2723 | ASSY, ROD - PIVOT 6
5 A4382 | ASSY, SWING CHANNEL REF
4 A4258 | BUSHING, SWING CHANNEL 4
3 A4378 | CHANNEL, SWING 3
2 A2735 | BELT, VARIABLE SPEED (LONG) 2
1 C2601 | BRACKET, MOUNTING 1
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MODEL 460 & 400T SEWING SYSTEMS OPERATOR’'S MANUAL

710 AUTO TAPER ASSEMBLY (LONG)

PARTS LIST 2 OF 3

ITEM#| PART# DESCRIPTION QTY
52 A2778 GUARD, KNIFE INFEED 1
31 SB103238 | SCREW, SOC. BTTN #10-32 X 3/8 2
56 SC103258 | SCREW, SOC. CAP #10-32 X 5/8 1
49 H38161 BOLT,HEX 3/8-16 X 1 REF
48 85405 TAPE, UHMW 1” WIDE 3.6
47 A2670 SPRING, EXTENSION i
46 A4294 LEVER, SPRING 1
45 NH1420 NUT, JAM %-20 2
44 SF142012 | SCREW, SOC.FLAT %-20 X % 2
43 NH10632 NUT, HEX #10-32 1
42 H10321 SCREW, HEX #10-32 X 1 1
41 A2622 PIVOT, LOWER - FRONT 1
40 A2621 PIN, PIVOT - FRONT 4
39 A2620 CHANNEL, FRONT 2
38 18137 PIN, COTTER - HAIR PIN 8
37 SC142038 | SCREW, SOC. CAP %-20 X 5/8 2
36 A2618 PIVOT, UPPER - FRONT 1
35 A2633 COVER, DRIVE REF
34 NH1032 NUT, HEX #10-32 REF
33 WI.10 WASHER, LOCK #10 REF
32 H103212 | SCREW, HEX #10-32 X ¥4 REF
31 B4273 ASSY, GEARBOX REF
30 A4222 GEAR, DRIVE 2
29 SB142038 | SCREW, SOC. BTTN %:-20 X 3/8 4
28 NH3816 NUT, HEX 3/8-16 1
27 WL38 WASHER, LOCK 3/8 1
26 WF38 WASHER, FLAT 3/8 1
25 WS38 WASHER, SPRING 3/8 2
24 H38162 BOLT, HEX 3/8-16 X 2 2
23 A4826 WELDMENT, TAPE REEL SUPPORT 1
22 WS14 WASHER, SPRING ¥ 8
21 H142078 | BOLT, HEX %-20 X 7/8 4
20 SKF142058 | SCREW, SOC. FLAT %-20 X 5/8 4
19 A2602 BRACE 2
18 SC103278 | SCREW, SOC., CAP #10-32 X 7/8 1
17 PD3162 PIN, DOWEL 3/16 X 2 1
16 11828 O-RING 2
15 A2774 SPRING, BLOCK 2
14 A2759 BLOCK 1
13 C2601 BRACKET, MOUNTING REF
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ITEM#| PART# DESCRIPTION QTY
12 WS10 WASHER, SPRING #10 4
11 H103238 | SCREW, HEX #10-32 X 3/8 2
10 B2768 WELDMENT, CHUTE 1
9 A2760 BRACKET 1
8 SB83238 | SCREW, SOC. BTN #8-32 X 3/8 8
7 A2756 COLLAR, GUARD - RIGHT 1
6 A2757 GUARD, KNIFE - RIGHT 1
5 A2826 KNIFE REF
4 A2762 COLLAR, GUARD - LEFT 1
3 A2763 GUARD, KNIFE - LEFT i
2 A2765 GUARD, KNIFE - LEFT I
i A2603 ASSY, KNIFE DRIVE TUBE W/BEARING REF
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MODEL 400 & 400T SEWING SYSTEMS OPERATOR'S MANUAL

710 AUTO TAPER ASSEMBLY (LONG)

PARTS LIST3 OF 3

ITEM # PART # DESCRIPTION QTY
48 C2605 | HOUSING, DRIVE REF
47 $S103258 | SCREW, SOC. SET #10-32 X 5/8 2
46 SF38161 | SCREW, SOC. FLAT 3/8-16 X 1 i
45 C2640 | GUARD, BELT - DRIVE REF
44 WF516 | WASHER, FLAT 5/16 4
43 H5161812 | BOLT, HEX 5/16-18 X % 4
42 P2653 | BELT, V (31.280) 1
41 Ad4338 | ASSY, ADJUSTABLE PULLEY (58-70 FPM) | REF
40 A4335 | ASSY, ADJUSTABLE PULLEY (35-57 FPM) 1
39 P4206 | PULLEY, 2.40 OD X Y% B (48-70 FPM) REF
38 P2654 | PULLEY, 3.17 OD X % B (35.47 FPM) 1
37 P4228-120 | BELT, DRIVE 3L120 (48-70 FPM) REF
36 P4228-130 | BELT, DRIVE 3L130 (35-47 FPM) 1
35 P2645 | PULLEY, 1.92 OD X % BORE 2
34 B103238 | SCREW, BND #10-32 X 3/8 10
33 WF34 | WASHER, FLAT % 4
32 NH3416 | NUT, HEX %-16 4
31 H38161 | BOLT, HEX 3/8-16 X 1 6
30 A4814 | ROD, MOUNT - FOLDER 2
29 WS38 | WASHER, SPRING 3/8 8
28 A2741 | WAX, TAPE LUBRICATOR 1
27 A2740 | WELDMENT, SLIDE — TAPE LUB 1
26 A2737 | GUIDE, TAPE 1
25 A2633 | COVER, DRIVE 2
24 WF10 | WASHER, FLAT #10 6
23 B103214 | SCREW, BND #10-32 X % 6
22 A2742 | GUARD, BELT - FRONT (LONG) 2
21 A2727 | COVER, BEARING 2
20 NH51618 | NUT, HEX 5/16-18 1
19 H51618112 | BOLT, HEX 5/16-18 X 1 % 1
18 SC1420114 | SCREW, SOC. CAP %20 X 1 ¥, 2
17 NH3816 | NUT, HEX 3/8-16 5
16 WL38 | WASHER, LOCK 3/8 3
15 WF38 | WASHER, FLAT 3/8 3
14 66210 WASHER, FLAT 5/16 (WROUGHT) 3
13 H3816134 | BOLT, HEX 3/6-16 X 1 % 3
12 A2649 | BLOCK, JACK 1
11 A2648 | KEY, 1/8” SO 1
10 A2647 | PLATE, SHIM 1
9 C4104 | BRACKET, HINGE REF

400/400T - 3/1999

63




MODEL 400 & 400T SEWING SYSTEMS OPERATOR’S MANUAL

ITEM# | PART# DESCRIPTION QTY
8 C2601 BRACKET, MOUNTING REF
7 A4833 ROD, CLAMP - REEL 4
6 A4831 KNOB, HAND 1
5 A4828 CLAMP, FRONT REEL TAPE 1
4 SC51618114 | SCREW, SOC. CAP 5/16-18 X 1 ¥ 1
3 S51032516 | SCREW, SOC. SET #10-32 X 5/16 4
2 A4829 CLAMP, BACK REEL TAPE 1
1 A4826 WELDMENT, TAPE REEL SUPPORT REF
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MODEL 400 & 400T SEWING SYSTEMS OPERATOR’S MANUAL

7.11 HINGED-INFEED ASSEMBLY (SIDE)

PARTS LIST 1 OF 2

ITEM#, PART# DESCRIPTION QTY
57 WF10 WASHER, FLAT #10 3
56 SS103258CP | SCREW, SOC. SET #10-32 UNF X 5/8 CP 1
35 A4288 SHAFT, DRIVE - UPPER 1
54 V2542 RING, SNAP 1
S3 T3192 KEY, WOODRUFF 2
52 T3155 GEAR, DRIVEN 1
31 A4212 SPACER, GEAR 1
50 A4353 ASSY, TUBE W/BEARING - UPPER 1
49 A4269 JOINT, UNIVERSAL ~ DOUBLE 1
48 H10321 SCREW, HEX #10-32 UNF X 1 1
47 A2728 SEAL, THRUST BEARING 1
46 P4024 BEARING, THRUST 1
45 A4213 SPACER, PULLEY 1
44 T3129 WASHER, THRUST 5
43 T3167 RING, SNAP 3
42 A4291 SHAFT, DRIVE - LOWER 1
41 142058 SCREW, HEX %%-20 UNC X 5/8 2
40 SB142038 | SCREW, SOC.BTTN %-20 UNC X 3/8 2
39 A4237 SPACER, HEX 2
38 A4220 WASHER, STEFP 2
37 A3934 WASHER, IDLER 2
36 H3816134 | BOLT,HEX 3/8-16 UNC X 1% 2
35 WS38 WASHER, SPRING 3/8 2
34 NH3816 NUT, HEX 3/8-16 2
33 A439%4 ASSY, IDLER PULLEY W/BEARING 2
32
31
30 A4393 PULLEY, DRIVE 2.88 OD X.75 BORE 1
29 C4391 GUARD, UNDER - LEFT 1
28 P4390 BELT, TIMING - INFEED 1
27 NJ1420 NUT, BEX JAM Y:-20 3
26 SF142012 . | SCREW, SOC. FLAT Y-20 UNC X % 3
25 A4272 ASSY, LOWER PIVOT 1
24 H103212 SCREW, HEX #10-32 UNF X 2 1
23 H103278 SCREW, HEX #10-32 UNF X 7/8 3
22 SF142078 | SCREW, SOC. FLAT %-20 UNC X 7/8 1
21 WS14 WASHER, SPRING % 9
20 SB14201 SCREW, SOC. BTTN %-20 UNC X 1 2
19 16401 PIVOT, UPPER 1
18 A4372 HANGER, SPRING 1
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ITEM#| PART# DESCRIPTION QTY
17 A2670 SPRING, EXTENSION 1
16 A4294 LEVER, SPRING 1
15 A2723 ASSY, ROD PIVOT 2
14 NH1032 NUT, HEX #10-32 6
13 WIT16 WASHER, INTERNAL TOOTH #10 5
12 A2722 PIVOT, HEX 6
11 A4382 ASSY, SWING CHANNEL 2
10 A4378 CHANNEL, SWING (LESS A4258) REF
9 A4258 BUSHING REF
8 C4381 SUB-ASSY, HOUSING REF
7 Ad4276 MOUNT, TUBE - UPPER 1
6 B54014 SCREW, BND #5-40 UNC X % 2
5 A4231 FINGER, GUIDE 1
4 B103214 SCREW, BND #10-32 UNF Y 3
3 B4384 GUARD, BELT - FRONT 1
2 A2727 COVER, BEARING 1
1 B4283 GUARD, LEFT 1
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7.11 HINGED-INFEED ASSEMBLY

PARTS LIST2 OF 2

ITEM # | PART # DESCRIPTION QTY
39 10757 LABEL, WARNING GUARDS 1
38 58142038 | SCREW, SOC. SET %-20 X 3/8 2
57 A4222 GEAR, DRIVE 1
56 A4237 SPACER 2
55 A4220 WASHER, STEP 2
54 NH1032 | NUT, HEX #10 REF
53 WL10 WASHER, LOCK #10 REF
52 H103258 | SCREW, HEX 10-32 X 5/8 REF
51 SC103258 | SCREW, SOC. CAP 10-32 X 5/8 2
50 A4377 MOUNT, GEAR -~ IDLER 1
49 10215 WASHER, THRUST 2
48 H38161 | BOLT, HEX 3/8-16 X 1 1
47 A4298 ASSY, GEAR - IDLER 1
46 P4297 BEARING, BALL (IDLER GEAR) 1
45 T3145-1 | GEAR, IDLER 1
44 C4392 GUARD, UNDER ~ RIGHT 1
43 WS38 WASHER, SPRING 3/8 2
42 NH3816 | NUT, HEX 3/8-16 2
41 A3934 WASHER, IDLER 2
40 H3816134 | BOLT, HEX 3/8-16 X 1 % 2
39 Ad4394 ASSY, IDLER PULLEY W/BRGS 2
38 H142058 | SCREW, HEX Y-20 X 5/8 2
37 WS14 WASHER, SPRING ¥ 4
36 SB142038 | SCREW, SOC. BTTN %-20 X 3/8 2
35 P4390 BELT, TIMING 1
34 A4285 SHAXT, DRIVE - BELT 1
33 V2542 RING, SNAP 1
32 T3155 GEAR, DRIVEN 1
31 A4212 SPACER, GEAR 1
30 NJ1420 | NUT, HEX JAM %-20 4
29 H142078 | BOLT, HEX %-20 X 7/8 4
28 A4355 ASSY, TUBE SPINDLE (FIXED) W/BEARING 1
27 A4213 SPACER, PULLEY 1
26 T3167 RING, SNAP 1
25 T3192 KEY, WOODRUFF 2
24 A4393 PULLEY, DRIVE 2.88 OD X .75 BORE 1
23 ASSY, PRINT #1
22 A2727 COVER, BEARING 1
21 WF10 WASHER, FLAT #10 3
20 B103214 | SCREW, BTTN 10-32 X Y% 3
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ITEM# | PART # DESCRIPTION QTY
19 B4384 GUARD, BELT-FRONT 1
18 P4229-130 | BELT, DRIVE ~13” (35-47 FPM) REF
17 P4229-120 | BELT, DRIVE - 12" (48-70 FPM) REF
16 A4335 ASSY, ADJUST PULLEY (35-47 FPM) REF
15 A4338 ASSY, ADJUST PULLEY (48-70 FPM) REF
14 P4207 PULLEY, 3 3/16 OD ¥: BORE (35-47 FPM) REF
13 P4206 PULLEY, 2.4 OD % BORE (48-70 FPM) REF
12 C4225 GUARD, BELT - TOP FEED REF
11 B103238 | SCREW, BND 10-32 X 3/8 6
10 A4217 COVER, HOUSING 1
9 B4273 ASSEMBLY, GEARBOX 1
8 B34014 | SCREW,BTTN 5-40 X % 2
7 A4231 FINGER, GUIDE 1
6 WF516 | WASHER, FLAT 5/16 4
5 H5161812 | BOLT, HEX 5/16-18 X % 4
4 WF38 WASHER, FLAT 3/8 3
3 WL38 WASHER, L.LOCK 3/8 3
2 H3816114 | BOLT, HEX 3/8-16 X 1 % 3
1 C4381 SUB-ASSY, HOUSING 1
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MODEL 400 & 400T SEWING SYSTEMS OPERATOR’S MANUAL

7.12 INFEED ASSEMBLY (FOLD-OVER)

PARTSLIST1OF2

ITEM # PART # DESCRIPTION QTY
73 85405 TAPE, UHMW 1” WIDE 3
72 A2622 PIVOT, LOWER -~ FRONT 1
71 A2622 PIN, PIVOT — FRONT 4
70 A2620 CHANNEL, FRONT 2
69 18137 PIN, COTTER ~ HAIR PIN 8
68 A2618 PIVOT, UPPER - FRONT 1
67 WS38 WASHER, SPRING 3/8 4
66 67309 GREASE, GEAR LUBRICANT 1
65
64 10757 LABEL, WARNING - GUARDS 1
63 $8103258CP | SCREW, SOC. SET 10-32 X 5/8 CP 2
62 S$51032516 | SCREW, SOC. SET 10-32 X 5/16 2
61 H142058 | BOLT, HEX %:-20 X 5/8 4
60 SB142038 | SCREW, SOC. BTTN %-20 X 3/8 4
59 A2624 SPACER, HEX 4
58 H3816134 | BOLT, HEX 3/8-16 X 1 % 4
57 A2702 ASSEMBLY, IDLER PULLEY W/BRG 4
86
55 SB103238 | SCREW, SOC. BTTN 10-32 X 3/8 UNC 4
54 A2705 GUARD, UNDER ~ LEFT 1
53 A2767 GUARD, LEFT - TAPER 1
52 A2704 GUARD, UNDER - RIGHT 1
51 A2706 GUARD, RIGHT -~ TAPER 1
50 63149 GUARD, BELT - DRIVE 1
49 B4273 ASSEMBLY, GEARBOX 1
48 A2611 SPACER, STEP 5
47 A4298 ASSEMBLY, GEAR - IDLER REF
46 P4297 BEARING, BALL (IDLER GEAR) 1
45 T3145-1 | GEAR, IDLER 1
44 H3816114 | BOLT, HEX 3/8-16 X 1 % 1
43 A3934 WASHER, IDLER 6
42 NH3816 . | NUT, HEX 3/8-16 4
41 SC103278 | SCREW, SOC. CAP 10-32 X 7/8 1
40 H10321 |SCREW, HEX 10-32 X 1 2
39 A4353 ASSEMBLY, TUBE W/BRG - UPPER 1
38 A4268 SHAFT, DRIVE — UPPER 1
37 V2542 RING, SNAP 2
36 T3155 GEAR, DRIVEN 2
35 Ad212 SPACER, GEAR 2
34 C2605 HOUSING, DRIVE 1
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ITEM# | PART# DESCRIPTION QTY
33 A2604 ASSEMBY, DRIVE SHAFT TUBE W/BRG 1
32 SF103212 | SCREW, SOC. FLAT 10-32 X 12 2
31 A2612 COLLAR, GUARD 1
30 A4285 SHAFT, DRIVE BELT 1
29 A429] SHAFT, DRIVE LOWER 1
28 T3192 KEY, WOODRUFF 4
27 T3167 RING, SNAP 4
26 A2703 PULLEY, DRIVE 2.88 OD X.75 BORE 2
25 A4213 SPACER, PULLEY 2
24 P4024 BEARING, THRUST 1
23 T3129 WASHER, THRUST 7
22 A2728 SEAL, THRUST BEARING 1
21 A2615 ASSEMBLY, LOWER REAR PIVOT 1
20 A2673 ASSEMBLY, PIVOT W/BRG - LOWER REF
19 A4269 JOINT, UNIVERSAL (DOUBLE) 1
18 NJ1420 NUT, HEX JAM Y-20 5
17 SK142012 | SCREW, SOC. FLAT %-20X V% 5
16 A4294 LEVER, SPRING 2
15 A2670 SPRING, EXTENSION 2
14 A2655 BRACKET, SPRING (HOOK) 1
13 NH1032 | NUT, HEX #10-32 4
12 WIT10 WASHER, INTERNAL TOOTH #10 2
11 A2722 PIVOT, HEX 2
10 A2614 PIVOT, UPPER REAR 1
9 SF142058 | SCREW, SOC. FLAT %-20 X 5/8 1
8 WS14 WASHER, SPRING % i1
7 SB142058 | SCREW, SOC. BTTN %-20 X 5/8 2
6 A2723 ASSEMBLY, ROD - PIVOT 2
S A4382 ASSEMBLY, SWING CHANNEL REF
4 A4258 BUSHING, SWING CHANNEL 4
3 A4378 CHANNEL, SWING 1
2 A2701 BELT, VARIABLE SPEED 2
1 C2601 BRACKET, MOUNTING 1
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MODEL 400 & 400T SEWING SYSTEMS OPERATOR’S MANUAL

7.12 INFEED ASSEMBLY (FOLD-OVER)

PARTS LIST 2 OF 2

ITEM# | PART# DESCRIPTION QTY
43 58142012 | SCREW, SOC. SET %-20 X ¥ 2
42 A2633 COVER, DRIVE REF
41 NH1032 | NUT, HEX #10-32 REF
40 WL1( WASHER, LOCK #10 REF
39 H103212 | SCREW,HEX 10-32 X ¥ REF
38 B4273 ASSEMBLY, GEARBOX REF
37 A4222 GEAR, DRIVE 1
36 SB142038 | SCREW, SOC, BTTN %-20 X 3/8 2
35 WS14 WASHER, SPRING % 6
34 SF142058 | SCREW, SOC. FLAT %-20 X 5/8 4
33 A2602 BRACE 2
32 WS38 WASHER, SPRING 3/8 2
31 C260S HOUSING, DRIVE REF
30 55103258 | SCREW, SOC. SET 10-32 X 5/8 2
29 SF38161 | BOLT, SOC. FLAT 3/8-16 X 1 i
28 63149 GUARD, BELT ~ DRIVE REF
27 WF516 WASHER, FLAT 5/16 4
26 H5161812 | BOLT, HEX 5/16-18 X % 4
25 A4338 ASSY, ADJUSTABLE PULLEY (58-70 FPM) REF
24 A4335 ASSY, ADJUSTABLE PULLEY (35-57 FPM) 1
23 P4206 PULLEY, 2.4 OD X s BORE (48-70 FPM) REF
22 P2654 PULLEY, 3.17 OD X % BORE (35-47 FPM) 1
21 P4229-120 | BELT, DRIVE 3L120 (48-70 FPM) REF
20 P4229-130 | BELT, DRIVE 31130 (35-47 FPM) 1
19 B103238 | SCREW, BTTN 10-32 X 3/8 4
18 H38161 BOLT,HEX 3/8-16 X 1 2
17 A2633 COVER, DRIVE 1
16 WF10 WASHER, FLAT #10 6
15 B103214 | SCREW,BTTN 10-32 X % 6
14 B2695 GUARD, BELT - FRONT 2
13 A2727 COVER, BEARING 2
12 NH51618 | NUT, HEX 5/16-18 1
11 SC51618112 | BOLT, SOC. CAP 5/16-18 X 1 % 1
10 SC142078 | SCREW, SOC. CAP %20 X 7/8 6
9 NH3816 | NUT, HEX 3/8-16 3
8 WL38 WASHER, LOCK 3/8 3
7 WE38 WASHER, FLAT 6
6 H3816134 | BOLT,HEX 3/8-16 X 1 % 3
5 A2649 BLOCK, JACK 1
4 A2648 KEY, 1/8 SQUARE 1
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ITEM# | PART# DESCRIPTION QTY
3 A2647 PLATE, SHIM 1
2 C4104 BRACKET, HINGE REY
1 C2601 BRACKET, MOUNTING REF
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MODEL 400 & 400T SEWING SYSTEMS OPERATOR’S MANUAL

713 INFEED ASSEMBLY - FOLD OVER (SM BAG)
PARTS LIST 1 OF 3

ITEM # PART # DESCRIPTION QTY
91 A2861 SPACER, PULLEY 4
90 67309 GEAR, LUBRICANT (4 OZ) 1
89
88
87 10757 LABEL, WARNING GUARDS 1
86
85 S8163258CP SCREW, SOC. SET 10-32 X 5/8§ CNPT 2
84 S81032516 SCREW, SOC. SET 10-32 X 5/16 2
83
82 H142012 BOLT, HEX %-20 X % 4
81 SB142038 SCREW, SOC. BTTN %-20 X 3/8 4
80 A2872 SPACER, GUARD 4
79
78 A2868 ASSY, IDLER PLLY W/BRG 4
77 A2620 CHANNEL, FRONT & REAR REF
76 A2618 PIVOT, FRONT UPPER REF
75 A2851 GUARD, LEFT UNDER (SM BAD INF) 1
74 A2707 GUARD, TAPER LEFT 1
73 A2852 GUARD, RIGHT UNDER (SM BAG INF) 1
72 A2706 GUARD, TAPER RIGHT 1
71 63149 GUARD, DRIVE BELT 1
70 B4273 ASSY, GEAR BOX 1
69 A2611 SPACER, STEP 1
68 A4298 ASSY, IDLER GEAR REF
67 P4297 BEARING, BALL (IDLER GEAR) 1
66 T3145-1 GEAR, IDLER 1
65 113816114 BOLT,HEX 3/8-16 X 1% 5
64 A3934 WASHER, IDLER 6
63
62
61 INH3816 NUT, HEX 3/8-16 4
60 WS38 . WASHER, SPRING 3/8 4
59
38
57
36
55 55103238 SCREW, SOC. SET 10-32 X 3/8 4
34
53
S2
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ITEM # PART # DESCRIPTION QTY

51

50

49

48 S$S142012 SCREW, SOC. SET %20 X % 2
47 SC103278 SCREW, SOC. CAP 10-32 X 7/8 1
46

45

44

43

42

41

40 H10321 SCREW, HEX 10-32X 1 1
39 A4353 ASSY, UPPER TUBE W/BRG 1
38 A4288 SHAFT, UPPER DRIVE 1
37 V2542 RING, SNAP 2
36 T3155 GEAR, DRIVEN 2
35 Ad4212 SPACER, GEAR 2
34 C2605 HOUSING, DRIVE 1
33 A2604 ASSY, DRIVE SHAFTR TUBE W/BRG 1
32 SF103212 SCREW, SOC. FLAT 10-32 X % 2
31 A2612 COLLAR, GUARD 1
30 A2862 SHAFT, DRIVE BELT (SM BAG INF) 1
29 A2863 SHAFT, DRIVE LOWER (SM BAG INF) 1
28 T3192 KEY, WOODRUFF 4
27 T3167 RING, SNAP 2
26 A2859 PULLEY, DRIVE 2.75 OD X .75 BORE 2
25 - A4213 SPACER, PULLEY 2
24 P4024 BEARING, THRUST 1
23 T3129 WASHER, THRUST 7
22 A2728 SEAL, THRUST BEARING 1
21 A2615 ASSY, LOWER REAR PIVOT 1
20 A2673 ASSY, LOWER PIVOT W/BRG REF
19 A4269 JOINT, DOUBLE UNIVERSAL 1
18 NJ1420 NUT, JAM Y20 3
17 SF142012 SCREW, SOC. FLAT %-20 X % 3
16 A4294 . LEVER, SPRING 1
15 A2670 SPRING, EXTENSION 1
14 A2655 BRACKET, SPRING (HOOK) 1
13 NH1032 NUT, HEX # 10-32 3
12 WIT10 WASHER, INTERNAL TOOTH # 10 2
11 A2722 PIVOT, HEX 2
10 A2614 PIVOT, UPPER REAR 1
9 SF142058 SCREW, SOC. FLAT %-20 X 5/8 1
8 WS14 WASHER, SPRING Y 9
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ITEM # PART # DESCRIPTION QTY |
7 SB142058 SCREW, SOC. BTTN 1-20 X 5/8 2 l
6 A2723 ASSY, PIVOT ROD 2
5 Ad4382 ASSY, SWING CHANNEL REF
4 A4258 BUSHING, SWING CHANNEL 4
3 A4378 CHANNEL, SWING 1
2 A2865 BELT, VARIABLE SPEED 2
1 C2601 BRACKET, MOUNTING 1

400/400T - 3/1999

80



MODEL 400 & 400T SEWING SYSTEMS OQPERATOR'S MANUAL

U_u

j

N H/P\D\'Lo

=

5

7.13 SHEET20F3 DRAWING NUMBER

ASSY, INFEED-FOLD OVER (SM BAG)

A2890

7.13 INFEED ASSEMBLY-FOLD OVER (SM BAG)

PARTS LIST 2 OF 3

ITEM#| PARTH# DESCRIPTION Q1Y
53 85405 TAPE, UHMW 1” WIDE X .010” THK 1.5
s2 SC103258 SCREW, SOC. CAP %-20 X 5/8 1
51 A2860 GUIDE, BELT 2
50 WS38 WASHER, SPRING 3/8 REF
49 H38161 BOLT, HEX HD 3/8-16 X 1 REF
48
47 A2670 SPRING, EXTENSION 1
46 A4294 LEVER, SPRING 1
45 NJi420 NUT, JAM Y420 2
44 SF142012 SCREW, SOC. FLAT %-20X % 2
43 NH1032 NUT, HEX 16-32 1
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ITEM+#| PART# DESCRIPTION QTY
42 H10321 BOLT, HEX HD 10-32 X 1 1
41 A2622 PIVOT, LOWER - FRONT 1
40 A2621 PIN, PIVOT - FRONT 4
39 A2620 CHANNEL, FRONT 2
38 18137 PIN, COTTER - HAIR PIN 8
37
36 A2618 PIVOT, UPPER - FRONT 1
35 A2633 COVER, DRIVE REF
34 H1032716 BOLT, HEX HD 10-32 UNF-2B X 7/16 REF
33 WL10 WASHER, LOCK #10 REF
32 NH1032 NUT, HEX 10-32 UNF-2B REF
31 B4273 ASSEMBLY, BOX ~ GEAR REF
30 A4222 GEAR, DRIVE 1
29 SB142038 SCREW, SOC. BTTN ¥-20 UNC-2B X 3/8 2
28
27
26
25
24
23
22 WS14 WASHER, SPRING % 6
21 SC142058 SCREW, SOC. CAP %-20 X 5/8 4
20 SF142058 SCREW, SOC. FLAT %-20 X 5/8 4
19 A2602 BRACE 2
18
17
16
15
14
13
12 WS10 WASHER, FLAT #10 4
11 H103238 BOLT, HEX HD 10-32 X 3/8 4
10
5
8
7
6
5
4
3
2
1
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713 SHEET3OF3 DRAWING NUMBER
ASSY, INFEED-FOLD OVER (SM BAG) A2890
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7.13 INFEED ASSEMBLY-FOLD OVER (SM BAG)

PARTSLIST3OF3

ITEM#| PART# DESCRIPTION QTY
30 A2870 GUARD, RIGHT BELT 1
49 A2871 GUARD, LEFT BELT 1
48 C2605 HOUSING, DRIVE REF
47 55103258 SCREW, SOC. SET 10-32 X 5/8 1
46 SF38161 SCREW, SOC. FLAT 3/8-16 X 1 1
45 63149 GUARD, DRIVE BELT REF
44 WES516 WASHER, FLAT 5/16 4
43 HS161812 BOLT, HEX HD 5/16-18 X % 4
42
41 A4338 ASSY, ADJUSTABLE PULLEY (58-70 FPM) | REF
40 A4335 ASSY, ADJUSTABLE PULLEY (35-57 FPM) 1
39 P4206 PULLEY, 2.4 OD X ¥, BORE (58-70 FPM) REF
38 P2654 PULLEY, 3.17 OD X % BORE (35-57 FPM) 1
37 P4229-120 BELT, DRIVE 3L120 (48-70 FPM) REF
36 P4229-130 BELT, DRIVE 3L130 (35-47 FPM) 1
35
34 B103238 SCREW, BND HD 10-32 X 3/8 S
33
32
31 H38161 BOLT, HEX HD 3/8-16 X 1 2
30
29 WS38 WASHER, SPRING 3/8 2
28
27
26
25 A2633 COVER, DRIVE 1
24 WF10 WASHER, FLAT #10 6
23 B103214 SCREW, BND HD 10-32 X ¥ 6
22
21 A2727 COVER, BEARING 2
20 NHS51618 NUT, HEX 5/16-18 1
19 SCS51618112. SCREW, SOC. CAP 5/16-18 X1 % 1
18 SC142078 SCREW, SOC, CAP ¥%-20 X 7/8 2
17 NH3816 NUT, HEX 3/8-16 3
16 WL38 WASHER, LOCK 3/8 3
15 WF38 WASHER, FLAT 3/8 3
14 66210 WASHER, FLAT 5/16 (WROUGHT) 3
13 H3816134 BOLT, HEX HD 3/8-16 X 1 % 3
12 A2649 BLOCK, JACK 1
11 A2648 KEY, 1/8” SQ 1
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ITEM#| PART# DESCRIPTION QTY
i0 A2e47 PLATE, SHIM i
9 C4104 BRACKET, HINGE REF
8 C2601 BRACKET, MOUNTING REF
7
6
5
4
3
2
1
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714 SHEETIOF1 DRAWING NUMBER

A531s5

ASSEMBLY, CODER
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7.14  AS5325 - CODER ASSEMBLY (FRONT PRINT)
PARTS LIST
ITEM # PART # DESCRIPTION QTY
97 A5313 SHAFT, PIVOT 1
96 AS095 CLAMP, CARRIER DRIVE PULLEY 1
SC142058 SCREW, SOC. CAP %-20 X 5/8 1
95 AS5263 O-RING, CODER 2
94 AS5259 PULLEY, #2 CODER 1
93 A6094 KEY 1
92 A5329 SHAFT, #2 CODER 1
91
90 AS5327 MOUNT, BEARING 1
89 P4235 BEARING, BALL 2
88 AS5331 COLLAR, BEARING RETAINING I
SC142058 SCREW, SOC. CAP %-20 X 5/8 1
87 P2645 PULLEY 1
86 WS516 WASHER, SPRING 5/16 3
85 H516181 BOLT, HBEX HD 5/16-18 X 1 3
84 AS5339 PLATE 2
83 H14201 BOLT, HEX HD %-20 X 1 4
82 AS326 BRACKET, MOUNTING 1
81 SC51618112 | SCREW, SOC. CAP 5/16-18 X1 % 1
80 SC1420112 { SCREW, SOC, CAP %-20X 1% 1
79 AS5319 BUSHING, OIL-LITE 2
78 AS5338 SPRING 1
77 AS5346 ARM, RETURN 1
76 INH1420 NUT, JAM %-20 NC 2
75 AS5320 SCREW, SPRING 1
74 AS5341 BRACKET, UPPER 1
73 WS38 WASHER, SPRING 3/8 3
72 H3816114 BOLT,HEX 3/8-16 X 1 3
71 B103214 SCREW, BTTN 10-32 X ¥ 2
70 AS5340 | GUARD, DRIVE BELT 1
69 T3152-1- BELT, DRIVE 1
68 A4338 PULLEY, ADJ. 1
67 AS422 BRACKET, MOTOR MOUNTING 1
66 SF142034 SCREW, SOC. FLAT %-20 X % 4
65 AS5423 PLATE, ADAPTER-MOTOR MOUNT 1
64 AS5413 GEAR HEAD 1
63 11808 CORD SET 1
62 P3476 CORD GRIP 1
61 P4139 SEAL 1
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ITEM # PART # DESCRIPTION Q1Y
60 A5412 MOTOR, 1/18.5 HP 1
59 T3167 RING, SNAP 1
58 SC14201 SCREW, SOC. CAP %4-20X 1 1
57 AS5321 COLLAR, VERTICAL ADJ. 1

SC412058 SCREW, SOC. CAP %-20 X 5/8 1
56 AS5314 COLLAR, LOCK 1

SC142058 SCREW, SOC. CAP %-20 X 5/8 1
55 AS8345 PIN, LOCK 1
54 SC142038 SCREW, SOC. CAP %-20 X 3/8 1
33 T3129 WASHER 1
52 AS5342 SLEEVE SPRING 1
51 25314 COLLAR, CLAMPTITE 1

SC142058 SCREW, SOC. CAP :-20 NC X 5/8 1
50 P83214 SCREW,PANHD 8-32 X % 2
49 AS317 COVER, BEARING TYPE MOUNT 1
48 5390 NUT, FLEXLOCK 3/8-16 1
47 AS312 MOUNT, TYPE WHEEL 1
46 A5376 GROOVED PIN 1
45 A5411 STUD, SPRING 1
44 AS5377 BEARING, BASE PLATE 1
43 AS5389 UPPER SPACER 1
42 F832716 SCREW, FLAT HD 8-32 NC X 7/16 4
41 AS405 BASE ASSY 1
40 AS5404 LATCH ASSY 1
39 A5403 LATCH SPRING 1
38 A5399 BRACKET SPRING 1
37 AS5397 SPACER 1
36 A3396 ARM FOLLOWER 1
35 A5395 SCREW, SHOULDER % DIA X 3/8 1
34 1-178 NUT, FLEXLOCK #10-32 i
33 A5400 SPRING RETURN 1
32 AS5393 SHAFT SPRING 1
31 NHSE32 NUT, HEX #8-32 1
30 AS398 FOLLOWER 1
29 AS5392 | SCREW, SHOULDER 1
28 AS5388 - ROTOR 1
27 AS5387 CAM SPACER 1
26 A5386 CAM 1
25 AS384 #2 DIE WHEEL SHAFT 1
24 AS5350 #2 PRINT WHEEL ASSY 1
23 AS5354 #2 DIE WHEEL & NUT SERT ASSY 1
22 WF516 WASHER, FLAT 5/16 3
21 SB142812 SCREW, BTTN HD “%-28 NF X %4 3
20 AS5359 WASHER, FRICTION 1
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ITEM # PART # DESCRIPTION QTY
19 AS5358 WASHER, SQ HOLE 1
18 WF10 WASHER, FLAT #10 1
17 SC103238 SCREW, SOC. CAP #10-32 1
16 AS5301 DILOK RING 22
15 A5302 RUBBER DILOK BEARER 2
14 AS5353 DIE WHEEL NUT 1
13 AS352 THUMB SCREW 1
12 AS5410 PIVOT ARM SHAT'T 1
11 P1426 #10-32 WING NUT 1
10 A5369 SCREW, THUMB 10-32 X1 1
9 AS5370 SPRING 1
8 AS367 INK ROLL ARM ASSY 1
7 AS5412 RING, RETAINING 1
6 AS375 TRAY 1
5 F1032716 SCREW, FLAT HD 10-32 NC X 7/16 1
4 AS363 SHAFT, #2 INK ROLL 1
3 AS5307 CARTRIDGE, XLM #2 RED 1

AS5304 CARTRIDGE, XLM #2 BLACK 1
2 AS5372 DUST COVER-2” 1
1 AS5371 KNOB 1

400/400T — 3/1999

89




MODEL 400 & 400T SEWING SYSTEMS OPERATOR’S MANUAL

NOTE:

DISCARD O—RING (2).

MOQUNT ITEM #3
ONE AT A TIME.

5
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7.5 SHEET 10F i DPRAWING NUMBER

DETECTOR, THREAD BREAK

7.15 THREAD BREAKAGE DETECTOR PARTS LIST

ITEM #

PART # DESCRIPTION QTY
4 A4121 BAR, THREAD STAND (FRONT) REF
3 16027 GUIDE, THREAD 1
2 16026 HEAD, FEELER 1
1 16007 SCREW, FILLISTER M4X. 7 X 10MM 2
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7.16 SHEET10F1

DETECTOR, TAPE BREAK

DRAWING NUMBER

7.16 TAPE BREAKAGE DETECTOR PARTS LIST

ITEM # | PART# DESCRIPTION QTY
11 WS14 WASHER, SPRING ¥ 2
10 WF14 WASHER, FLAT % 2
9 WF12 WASHER, FLAT % 2
8 NJ1213 | NUT, JAM %-13 UNC 2
7 NH1420 | NUT, HEX %-20 UNC 2
6 H1420214 | BOLT, HEX %-20 UNC X2 % 2
5 16058 BRACKET, TAPE DETECTOR MOUNTING 1
4 16055 WELDMENT, MOUNTING ROD 1
3 16054 FEELER HEAD (MODIFIED) 1
2 16052 WELDMENT, TAPE GUIDE 2
1 16007 SCREW, FILLISTER HD M4 X .7 X 10MM 4
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A1790

ASSEMBLY, PHOTOSWITCH
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7.17 PHOTOSWITCH ASSEMBLY PARTS LIST

ITEM#| PART # DESCRIPTION Q1Y
13 WL516 | WASHER, LOCK 5/16 2
12 WIT10 | WASHER, INTERNAL TOOTH #10 2
11 P4139 | SEAL, MOISTURE 1
10 P3478 | CABLE, 14/3 SJO 10°
9 P3476 | CORDGRIP, % NPT -.312-.375 1
8 H5161812 | BOLT, HEX 5/16-18 UNC X ¥ 2
7 B103238 | SCREW, BND HD 10-32 X 3/8 | 2
6 A1798 | BLOCK, LOGIC NEMA 12 |
5 A1797 | BLOCK, POWER 120 VAC NEMA 12 1
4 Al1796 | BLOCK, SCANNED NEMA 12 1
3 A1794 | RELECTOR 1
2 A1793 | BRACKET, REFLECTOR 1
1 A1791 | BRACKET, ELECTRIC EYE 1
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718 SHEET10F1 DRAWING NUMBER
ASSEMBLY, PHOTOACTUATOR 16100
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7.18 PHOTOACTUATOR ASSEMBLY PARTS LIST

ITEM # | PART# DESCRIPTION QTY
65 A2707 GUARD, LEFT REF
64 A2706 GUARD, RIGHT REF
63 A2703 GUARD, UNDER-LEFT REF
62 A2704 GUARD, UNDER-RIGHT REF
61
60
59
58
ST 16103 REGULATOR (REPLACEMENT) REF
56 AS662 MUFFLER, 1/8 NPT (REPLACEMENT) REF
55 A5660 CABLE (REPLACEMENT) REF
54 AS5658 VALVE, AIR (REPLACEMENT) REF
33 P4939 MUFFLER, % NPT (REPLACEMENT) REF
52 Al1738 GASKET (REPLACEMENT) REF
51
50 10461 ASSY, CLIPPER-TAPE REF
49 A4790 CLUTCH-BRAKE REF
48
47 WS14 WASHER, SPRING Y, 4
46 WIT10 WASHER, INTERNAL TOOTH #10 6
45 WITS WASHER, INTERNAL TOOTH #8 2
44 WS10 WASHER, SPRING #1¢ 3
43 H103278 SCREW, HEX HD #10-32 UNF X 7/8 1
42 SF103238 SCREW, SOC. FLAT #10-32 UNF X 3/8 2
41 SC103258 SCREW, SOC. CAP #10-32 UNF X 5/8 2
40 B103214 SCREW, SOC. BTTN #10-32 UNF X % 6
39 H142058 SCREW, HEX HD %-20 UNF X 5/8 4
38 H103238 SCREW, HEX HD #10-32 UNF X 3/8 2
37 SC44012 SCREW, SOC. CAP#4-40 UNCX ¥ 8
36 B83258 SCREW, BND HD #8-32 UNC X 5/8 4
35 P83214 SCREW, PAN HD #8-32 UNC X % 2
34 SF54014 SCREW, SOC. FLAT #5-40 UNF X % 4
33 NH1420 NUT, HEX %-20 UNC-2B 2
32 ‘

31 16148 ASSY, FILTER-REGULATOR 1
30

29 P1995 ELEMENT, FILTER REF
28 P1996 ELEMENT, PREFILTER REF
27 P1949 GAUGE, PRESSURE REF
26 P1911 NIPPLE, HEX Vi NPT REF
25

24 16152 BRACKET, SENSOR LH (HS) 1
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ITEM# | PART# DESCRIPTION QTY |
23 16151 BRACKET, SENSOR RH (HS) 1 |
22 10718 SOCKET. COUPLING REF |
21 67198 VALVE. QUICK EXHAUST REF |
20 P4987 ELBOW, STREET U F X Y M REF |
19 P4977 CLIP, NYLON 1 |
18 . P4968 TUBING. POLYFLO % OD 18 |
17 P4963 ELBOW, CONNECTOR REF |
16 P4961 ELBOW.MALE % X Y REF
15 66779 TUBING, SPIRAL WRAP 16’

14 P4945 COUPLER. MALE REF

13 667778 FITTING, PIGTAIL 2

12 16133 BRACKET, RAIL 1 |
11 16137 GUARD. WIRE 1 I
10 16136 BRACKET. MTG LEV, HSG 1 |
9 16135 RAIL, LEVERS HOUSING 1 l
8 16130 PLATE, MTG/PHOTO SENSOR 1 |
7 16124 MOUNT, RATL BOTTOM COVER 1 |
6 16123 RAIL, THROAT PLATE 1 |
5 16116 PLATE. THREADED 6 i
4 16105 PLATE. MOUNTING-FLR 1 |
3 16104 ASSY, MANIFOLD 1 |
2 A4998 FITTING, BARBED #10-32 2

1 16102 PHOTOSWITCH (RECEIVER/SENDER) 2
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719 SHEET 1 OF1 DRAWING NUMBER
ASSEMBLY, PHOTOSWITCH (HI-SP) 16250
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719 PHOTOSWITCH ASSEMBLY (HI-SP) PARTS LIST

ITEM# | PART# DESCRIPTION QTY
13 15032 O-RING 1
12 66915 CORDGRIP, PG16,2 X 6 INSERT 1
11 66889 ~ CONNECTOR, STRAIGHT 1
10 WIT10 WASHER, INTERNAL TOOTH £10 4
9 B103212 SCREW, BND HD #10-32 X ¥ 6
8 WSI10 WASHER, SPRING #10 2
7 B103214 SCREW, BND HD #10-32 X % 2
6 A1799 BRACKET, PHOTOSENS. (HONEYWELL) 1
5 A1794 REFLECTOR 2
4 A1793 BRACKET, REFLECTOR 1
3 A1784 BRACKET, PHOTOSENS. (HONEYWELL) 1
2 Al1783 BRACKET, REFLECTOR (KNIFE) 1
1 67470 SENSOR, PHOTOELECTRIC 10-3 2
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720 SHEET 1 OF 1 DRAWING NUMBER
ASSEMBLY, MICROSWITCH (Model 100 only) 42654

7.20 MICROSWITCH ASSEMBLY PARTS LIST

ITEM # | PART # DESCRIPTION | QTY
8 P4139 SEAL, MOISTURE 1
7 P3478 CABLE, 14/3 SJO 10
6 WLS16 WASHER, LOCK 5/16 2
3 H5161834 BOLT, HEX 5/16-18 UNC X % 2
4 A4267 BRACKET, MOUNTING - LOW FORCE 1
3 P4265 ASSY, MICROSWITCH - LLOW FORCE 1
2 Ad264 LEVER, MICROSWITCH — SPRING ROD 1
1 P3476 GRIP, CORD - %4 1
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722 SHEET10F1 DRAWING NUMBER
ASSEMBLY, CHAIN PUSHER A1725
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7.22 CHAIN PUSHER —~ AIR ASSEMBLY

PARTS LIST
ITEM # | PART # DESCRIPTION | QTY
30 WIT10 | WASHER, INTERNAL TOOTH #10 2
29 H1032716 | SCREW, HEX HD 10-32 X 7/16 Pl
28 10175 | SUPPORT, BAG L1
27 WS10 WASHER, SPRING #10 P2
26 WL14 | WASHER, LOCK % 2
25 WL10 | WASHER, LOCK #10 HIGH COLLAR 1
24 WL160 | WASHER, LOCK #10 1
23 $S832316 | SCREW, SOC. SET 8-32 X 3/16 2
22 SC103234 | SCREW, SOC. CAP 10-32 X % !
21 SC103258 | SCREW, SOC. CAP 10-32 X 5/8 2
20 SBS83238 | SCREW, SOC.BTTN 8-32 X 3/8 1
19 BS32516 | SCREW, BTTN HD 8-32 X 5/16 | 1
18 H142078 | BOLT, HEX HD %-20 X 7/8 |1
17 B103238 | SCREW,BTTN HED 10-32 X 3/8 |1
16 | NJ5818 | NUT, JAM 5/8-18 NF (REPL) | REF
15 NJ1428 | NUT, JAM %-28 NF L1
14 NH1420 | NUT, JAM %-20 NC I
13 T83212 | SCREW, TRUSSHD 8-32 X ¥ B!
12 A4998 | FITTING, BARBED 10-32 | 2
11 Al1983 | VALVE, MOD (RAD & TAP) !
10 Al1884 | LEVER, ACTUATOR | 1
9 Al1823 | HEEL, PRESSER FOOT AUX. (REPL) i1
8 85364 TUBING, POLYURETHANE % X 1/8 P
7 A1730 | ELBOW, 1/8 MNPT X 1/8 BARB | 2
6 A1728 | ASSY, ARM - LEVER !
3 A1722 WELDMENT, FORK - PUSHER !
4 Al1724 | CYLINDER, AIR B!
3 11417 STUD, INTERNAL THREAD | 1
2 Al721 BLOCK, LEVER | 1
1 Al1717 | BASE, THREAD PUSHER !

8.0 DISPOSING.OF A SEWING SYSTEM

If a Fischbein sewing system should become damaged beyond repair, or when it
becomes worn to a nonfunctioning state after years in operation, it should be put out of
service only after it is safe to do so. Drain all the oil from the sewing head and remove
the grease from the gear boxes, disposing of both according to your local environmentat
regulations. Also remove any batteries, glass or plastic parts before rendering the rest of
the unit o a metal recycling center or scrap facility.
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